g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

Appendix A: 20dB Emission
Bandwidth (EBW)
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g@ RF Test Report of F255, HUAF255SPC
HuAwel FCC ID: QISF255

Security Level: Public

1 Result Table

EUT Cont. EBW [MHZz] Verdict
TM1_DH5_ChO 0.947 Pass
TM1_DH5_Ch39 0.946 Pass
TM1_DH5_Ch78 0.947 Pass
TM2_2DH5_Cho 1.284 Pass
TM2_2DH5_Ch39 | 1.286 Pass
TM2_2DH5_Ch78 | 1.286 Pass
TM3_3DH5_Cho 1.278 Pass
TM3_3DH5_Ch39 | 1.280 Pass
TM3_3DH5_Ch78 | 1.278 Pass
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2 Test Plot
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2.2 TM1_DH5_Ch39

¥ Agilent R T |Freq/Channel
|
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File Operation Status. C:PICTURE.GIF file saved
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2.3 TM1_DH5_Ch78
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2.4 TM2_2DH5_ChO

4 Agilent R T |Freg/Channel
I
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2.5 TM2_2DH5_Ch39

- Agilent R T

Ch Freq 2.441 GHz Trig Free
Occupied Bandwidth

#Sweep 1005 ms

Occ BH % Pur
% dB

Transmit Freq Error
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Security Level: Public
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On Off
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2.6 TM2_2DH5_Ch78
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2.7 TM3_3DH5_Ch0

- Agilent R T |Freg/Channel
I
Ch Freq 2.402 GHz Trig Fres | ,Gonier freq
Occupied Bandwidth
StartFreq
2. 481 6a8B8 GHz
Stop Freq
2. 48300008 GHz
CF Step
2A0.BBAREA kHz
g Huto Man
Freq Offset
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#YEH 188 kHz  #Sweep 1885 ms
: : - , Signal Track
Occupied Bandwidth Occ BH % Pwr d o 0ff
1.1614 MHz % dB -
Transmit Freq Error 2855 kHz
¥ dB Bandwuidth 5 MHz
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2.8 TM3_3DH5_Ch39
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2.9 TM3_3DH5_Ch78
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Appendix B: Carrier Frequency
Separation
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Huawel FCC ID: QISF255 Security Level: Public

1 Result Table

EUT Conf. Carrier Frequency Separation [MHZz] Verdict
TM1_DH5 Hop 1.000 Pass
TM2_2DH5_Hop 0.900 Pass
TM3_3DH5_Hop 1.250 Pass
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2 Test Plot

2.1 TM1_DH5_Hop

¥ Agilent R T |Fregq/Channel
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On Off
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2.2 TM2_2DH5_Hop
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2.3 TM3_3DH5_Hop
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Appendix C: Number of Hopping
Channel
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

1 Result Table

EUT Conf. Number of Hopping Channel Verdict
TM1_DH5 Hop 79 Pass
TM2_2DH5_Hop 79 Pass
TM3_3DH5_Hop 79 Pass
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HuAawel FCC ID: QISF255 Security Level: Public
2 Test Plot

2.1 TM1_DH5 Hop
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#Atten 30 dB > 14100000 GHo

StartFreq
2.39100000 GHz

Stop Freq
2.49100008 GHz

‘\ﬂfu"'\}ﬂ"'\; M )'l'\}lh\}'ff\l"\ \|U'||M\}'||,'|h|f|'ll|} ;'u'fh\\][[l"]]'ﬂ|U|J ”"Ijﬂllj"u'wl”
|

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#)EW 386 kHz #Syeen 1E1.rr|._

Cupyrlght 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 19 of 124
SYBH(Z-RF)023032014-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.2 TM2_2DH5_Hop

¥ Agilent R T |Freq/Channel

Orten 30 dR Center Freq
#Atten 30 dB > 14100000 GHo

StartFreq
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CF Step
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Auto Man
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Signal Track
On Off
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2.3 TM3_3DH5_Hop

# Agilent R T |Freg/Channel

Otran 20 AR Center Freq
Hitten 30 dE 2 44100006 GHz

Start Freq
2.39166666 GHz

Stop Freq
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CF Step
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Auto Man

Freq Offset
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Signal Track
n Off
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File Operation Status. C:PICTURE.GIF file saved
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Appendix D: Time of Occupancy
(Dwell Time)
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1 Result Table

The Dwell Time = Burst Width * Total Hops. The detailed calculations are showed as follows:

- The duration for dwell time calculation: 0.4 [s] * hopping humber = 0.4 [s] * 79 [ch] = 31.6 [s*ch];

- The burst width [ms/hop/ch], which is directly measured, refers to the duration on one channel hop.

- The hops per second for all channels: The selected EUT Conf uses a slot type of 5-Tx&1-Rx and a
hopping rate of 1600 [ch*hop/s] for all channels. So the final hopping rate for all channels is 1600/ 6 =
266.67 [ch*hop/s];

- The hops per second on one channel: 266.67 [ch*hop/s] / 79 [ch] =3.38 [hop/s];

- The total hops for all channels within the dwell time calculation duration: 3.38 [hop/s] * 31.6 [s*ch] =
106.67 [hop*ch];

- The dwell time for all channels hopping: 106.67 [hop*ch] * Burst Width [ms/hop/ch].

EUT Conf. Burst Width [ms/hop/ch] Total Hops [hop*ch] Dwell Time [ms] Verdict
TM1_DH5_Ch39 2.900 106.67 0.309 Pass
TM2_2DH5_Ch39 2.900 106.67 0.309 Pass
TM3_3DH5_Ch39 2.800 106.67 0.299 Pass
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SVA RF Test Report of F255, HUAF255SPC

HuAwel FCC ID: QISF255

2 Test Plot

NOTE: The test plots are only for Burst Width measurements.

2.1 TM1_DH5_Ch39
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2.2 TM2_2DH5_Ch39

¥ Agilent R T |Fregq/Channel

Center Freq
2.44100000 GHz

#Atten 30 dB

1
i ' StartFreq
2.44100008 GHz

Stop Freq
2.44100008 GHz

heiehupont ,.J'p,‘.,-.,._lh"w.'-.k-ﬁ"-.l-] ,a'»..I'MH';.-.,rn.’L.-rJ.-..wJv"".l"«‘-"“h‘*.\'r'ﬁ"'*-“-w"'ll-"" CF Step
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2.3 TM3_3DH5_Ch39

¥ Agilent R T |Fregq/Channel

Center Freq
2. 44100008 GHz

#Atten 30 dB

StartFreq
2. 441686088 GHz

Stop Freq
2.44100008 GHz
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Auto Man
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Time .87 dbm
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Appendix E: Maximum Peak
Conducted Output Power
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1 Result Table

EUT Conf. Max. Peak Power [dBm] Verdict
TM1_DH5_ChO 2.57 Pass
TM1_DH5_Ch39 2.06 Pass
TM1_DH5_Ch78 2.59 Pass
TM2_2DH5_ChO 2.95 Pass
TM2_2DH5_Ch39 2.47 Pass
TM2_2DH5_Ch78 3 Pass
TM3_3DH5_ChO 2.2 Pass
TM3_3DH5_Ch39 1.69 Pass
TM3_3DH5_Ch78 2.23 Pass
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2 Test Plot

2.1 TM1_DH5_ChO

- Agilent R T |Freg/Channel
Mkrl 2.481 99 GHz

Artan 20 dR . Center Freq

#Atten 30 dE > 10200000 GHo

StartFreq
2.39900068 GHz

Stop Freq
240500008 GHz

CF Step
CHA.BARBEA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#BH 5 MHz #5weep 100 ms
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2.2 TM1_DH5_Ch39

¥ Agilent R T |Freq/Channel

Center Freq
2.44100000 GHz

#Atten 30 dB

StartFreq
243500000 GHz

Stop Freq
2.44400008 GHz

CF Step
CHA.BARBEA kHz
Y Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 5 MHz #5weep 108 1

File Operation Status. C:PICTURE.GIF file saved
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2.3 TM1_DH5_Ch78

¥ Agilent R T |Freq/Channel

ferer 201 AR " PN Center Freq
#Htten 30 dB 1B > 19086008 Gl

StartFreq
247700008 GHz

Stop Freq
2.43300000 GHz

CF Step
CHA.BARBEA kHz
| Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

WRes BH 1.5 MHz WEH G MHz  #Sweep 100 1

File Operation Status. C:PICTURE.GIF file saved
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2.4 TM2_2DH5_ChO

¥ Agilent R T |Freq/Channel

Center Freq
248200000 GHz

#Atten 30 dB

StartFreq
2.39900000 GHz

Stop Freq
240500008 GHz

CF Step
o 600.000000 kHz
B Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 5 MHz #5weep 108 1
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2.5 TM2_2DH5_Ch39

¥ Agilent R T |Freq/Channel

Center Freq
2.44100000 GHz

#Atten 30 dB

StartFreq
243500000 GHz

Stop Freq
2.44400008 GHz

CF Step
o 600.000000 kHz
B Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 5 MHz #5weep 108 1

File Operation Status. C:PICTURE.GIF file saved
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2.6 TM2_2DH5_Ch78

¥ Agilent R T |Freq/Channel

ferer 30 AR Aade  Center Freq
#Atten 30 dB 1R > 13000000 GHo

StartFreq
247700008 GHz

Stop Freq
2.43300000 GHz

CF Step
CO0.000868 kHz
B Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

1.5 Mz WEBH G MHz  #Sweep 100 ms

File Operation Status. C:PICTURE.GIF file saved
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2.7 TM3_3DH5_Ch0

¥ Agilent R T |Freq/Channel

Center Freq
248200000 GHz

#Atten 30 dB

StartFreq
2.39900000 GHz

Stop Freq
240500008 GHz

CF Step
; GAO.BAGA0A kHz
N Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 5 MHz #5weep 108 1
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2.8 TM3_3DH5_Ch39

¥ Agilent R T |Freq/Channel

Center Freq
2.44100000 GHz

#Atten 30 dB

StartFreq
243500000 GHz

Stop Freq
2.44400008 GHz

CF Step
CHA.BARBEA kHz
| Auta Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 5 MHz #5weep 108 1
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2.9 TM3_3DH5_Ch78

¥ Agilent R T |Freq/Channel

ferer 201 AR " M Center Freq
#Atten 30 dE > 13000000 GHo

StartFreq
247700008 GHz

Stop Freq
2.43300000 GHz

CF Step
| C00.000000 kHz
Y| Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

WRes BH 1.5 MHz WEH G MHz  #Sweep 100 1
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

Appendix F: Band edge spurious
emission
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gré RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

1 Result Table

Channel Carrier Max. Spurious Frequency Carrier e
EUT Conf. Frequency i Power Limit [dBm] | Result
No. Level [dBm] Hopping
[MHZ] [dBm]
TM1 _DH5 0 2402 -48.53 Off 2.32 -17.68 Pass
_Cho - - -54.66 On 2.24 -17.76 Pass
TM1 _DH5 78 2480 -54.94 Off 2.25 -17.75 Pass
_Ch78 - - -54.81 On 1.85 -18.15 Pass
TM2_2DH 0 2402 -52.26 Off 1.19 -18.81 Pass
5 ChoO - - -54.87 On 1.27 -18.73 Pass
TM2_2DH 78 2480 -53.92 Off 1.21 -18.79 Pass
5 Ch78 - - -54.88 On -1.14 -21.14 Pass
TM3_3DH 0 2402 -50.04 Off 0.31 -19.69 Pass
5 ChO - - -54.91 On 0.28 -19.72 Pass
TM3_3DH 78 2480 -54.65 Off 0.40 -19.6 Pass
5 Ch78 - - -55.23 On -0.87 -20.87 Pass
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s,é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public
2 Test Plot

2.1 TM1_DH5_ChO
No hopping

# Agilent R T |Fregq/Channel

Atten 20 dE 150y " Center Freq
#Atten 30 dB : > 10000000 GHo

StartFreq
2.39500008 GHz

Stop Freq
240500008 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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s,é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

With hopping

# Agilent R T |Fregq/Channel
106 GHz

Center Freq

#hitten 30 dB 2 40000090 GHz

StartFreq
2.39500008 GHz

Stop Freq
240500008 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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SVQ RF Test Report of F255, HUAF255SPC
HuAwel FCC ID: QISF255

2.2 TM1_DH5_Ch78
No hopping

\
""'."IJ'-..

Ry EA P G A

#5neepn 1 ms

£

188 GHz

File Operation Status. C:PICTURE.GIF file saved

Security Level: Public

Center Freq
243350000 GHz

StartFreq
2. 47850008 GHz

Stop Freq
2.43850000 GHz

e ey,

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Amp

-54.94 dBEm Signal Track

On Off

Report No:
SYBH(Z-RF)023032014-2002

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.
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s,é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

With hopping

¥ Agilent R T |Fregq/Channel

SAG GHz

Center Freq

#hitten 30 dB 2 46350000 GHz

StartFreq
2. 47550008 GHz

Stop Freq
2.43850000 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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s,é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.3 TM2_2DH5_ChO
No hopping

Center Freq
240000008 GHz

#Atten 30 dB

StartFreq
2.39500008 GHz

Stop Freq
240500008 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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s,é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

With hopping

¥ Agilent R T |Fregq/Channel

395 500 GHz

Center Freq

#hitten 30 dB 2 40000090 GHz

StartFreq
2.39500008 GHz

Stop Freq
240500008 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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s,é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.4 TM2_2DH5_Ch78
No hopping

# Agilent R T |Fregq/Channel
430 100 GHe

Center Freq

#hitten 30 dB 2 46350000 GHz

StartFreq
2. 47550008 GHz

Stop Freq
2.43850000 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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s,é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

With hopping

# Agilent R T |Fregq/Channel
A GHz

Center Freq

#hitten 30 dB 2 46350000 GHz

1
StartFreq
2. 47550008 GHz

e LTt s WY
|

Stop Freq
2.43850000 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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s,é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.5 TM3_3DH5_Ch0
No hopping

# Agilent R T |Fregq/Channel
GHz

Center Freq

#hitten 30 dB 2 40000090 GHz

StartFreq
2.39500008 GHz

Stop Freq
240500008 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

H.3
-5Aa.8

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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s,é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

With hopping

Center Freq

#hitten 30 dB 2 40000090 GHz

StartFreq
2.39500008 GHz

TN

— —
(YL S P

’l

Stop Freq
240500008 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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s,é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.6 TM3_3DH5_Ch78

No hopping

¥ Agilent R T |Fregq/Channel

Center Freq

#Atten 38 dB > 18356008 Gl

StartFreq
2. 47850008 GHz

Stop Freq
2.43850000 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

54,65 dBm Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

With hopping
i Agilent R T |Fregq/Channel

Center Freq
245350000 GHz

#Atten 30 dB

Start Freq
2. 47850000 GHz

Stop Freq
2.43350000 GHz

CF Step
1.00000608 MHz
Auto Man

i FreqOffset
*Sweep 1 ms (601 nts) R RY N

Ampli

Signal Track
(On 0ff

File Operation Status. C:PICTURE.GIF file saved
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

Appendix G: Conducted RF Spurious
Emission
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

1 Result Table

In this Appendix, the “Pref” refers to the peak power level in any 100 kHz bandwidth within the fundamental
emission which is used as the reference level, the “Puw” referrers to the maximum emission power in 100
kHz band segments outside of the authorized frequency band.

Considering that the higher ratio of RBW to the span for the frequency ranges below 30 MHz makes the
results determination be complicated, a narrower RBW other than 100 kHz is used for these ranges. The
measured value should add a RBW correction factor (RBWCF) where RBWCF [dB] = 10 x Ig(100
[kHz]/narrower RBW [kHz]). As to this Appendix, the narrower RBW is 1 kHz and RBWCF is 20 dB for the
frequency 9 kHz to 150 kHz, and the narrower RBW is 10 kHz and RBWCF is 10 dB for the frequency 150
kHz to 30 MHz.

In the result table, the “< Limit” denotes that “The Puw [dBm] is less than Pref [dBm] - 20 [dB], see test plots
for detailed”.

EUT Conf. Pref [dBm/100 kHz] Puw [dBm/100 kHz] Verdict
TM1_DH5_ChO 2.29 < Limit Pass
TM1_DH5_Ch39 1.70 < Limit Pass
TM1_DH5_Ch78 2.21 < Limit Pass
TM2_2DH5_Ch0 1.21 < Limit Pass
TM2_2DH5_Ch39 0.60 < Limit Pass
TM2_2DH5_Ch78 1.15 < Limit Pass
TM3_3DH5_ChO 0.30 < Limit Pass
TM3_3DH5_Ch39 -0.31 < Limit Pass
TM3_3DH5_Ch78 0.22 < Limit Pass
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&'A RF Test Report of F255, HUAF255SPC

HuAawel FCC ID: QISF255 Security Level: Public
2 Test Plot

2.1 TM1_DH5_Cho

211 Pref

Freg/Channel

Center Freq
248200000 GHz

#Atten 30 dB

StartFreq
248152656 GHz

Stop Freq
2.48247358 GHz

CF Step
94.70RRBEA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.1.2 Puw

¥ Agilent R T |Freq/Channel

ferer 201 AR > M Center Freq
#Atten 30 dB 25 COAAR00 kN

Start Freq
OC Coupled | [ieRellll o me

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
iy, ~H 1 o w
e AN Ay , , )
Al AT T W i"1rdr|.,1*"41""r.-41.'..m'rd1'n.-'d Uiyl )

Span 141 kHz

1 kHz #VEH 18 kHz  Sweep 130.z

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR " e Center Freq
#Atten 30 dE 53.57 dB L 0750800 M

Start Freq
OC Coupled | [ RsRel WA

Stop Freq
30.0000008 MHz

CF Step
298500800 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

H 16 kHz #BW 36 kHz 3
Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

- Agilent R T |Freg/Channel
Mkrl 1.751 55 GHz

sftten 30 dB r s Center Freq

rten 38 dB .66 dBm |

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ARUTPO AN Center Freq
#Atten 30 dB 9.39 oF > SCAR0B00 Gl

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

: Freq Offset
i B.00000060 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

Orren 20 AR o Center Freq
#Atten 30 dB 54 2 19075000 GHo

StartFreq
248350008 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
53 FC 0.00000000 Hz

= 1
£1: mwav.mhm?wmwwwmhmwmwwm Wl M ity _

Signal Track
On Off

kHz #UBH 300 kHz  Sweep 1.6t

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

en 30 AR " " Center Freq
#Atten 30 dB AE L1 Sa00800 CHa

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.2 TM1_DH5 Ch39
2.2.1 Pref

% Agilent R T |Freq/Channel

Center Freq
2.44100000 GHz

7 dBm #ftten 30 dB

StartFreq
244652708 GHz

Stop Freq
2.44147308 GHz

CF Step
94.6E00BE8 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.2.2 Puw
¥ Agilent R T |Freq/Channel

ferer 201 AR hpvaide  Center Freq
#Atten 30 dB AE 25 COAAR00 kN

Start Freq
OC Coupled | [ieRellll o me

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track

I \rJ Jpﬂllllf J'| [:I n w
LT[ TSEY TP T i , . .
A p '.! Fr‘ rﬂq.llrlhll ll ! hﬁ" L“"I‘lﬁﬂlltrl'f 4 u‘"‘l’“"ﬂ"’ "..fﬂr'u-ri‘l'llrhrhrhﬂ I'Iu'll!‘rl Jll I"“q"f‘ll[ﬁ 1|F.hq..lllrl-'v'l-ﬂ-‘llrlp ;.I"'\r " ‘L_-‘rll " ‘4 |I' I‘l"li'l.lﬂ

span 141

1 kHz #VEH 18 kHz  Sweep 130.z

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR M Center Freq
#Atten 30 dB G424 dB L 0750800 M

Start Freq
OC Coupled | [ RsRel WA

Stop Freq
30.0000008 MHz

CF Step
298500800 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#UBW 30 kHz  Sweep 2

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

3 Agilent R T |Freq/Channel
Mkrl 1.° 5Hz

Artan 20 dR . Center Freq

#Atten 30 dB 55.31 dB | 16500800 CHa

StartFreq
30.0000008 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

- Agilent R T |Freg/Channel
Mkrl 2.3 5Hz

Artan 20 dR . Center Freq

#Atten 30 dB 55.22 dB > 3CPO0GE0 GHe

StartFreq
2.30000008 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

v 20 AR oy Center Freq
#Atten 30 dE 5456 dB > 19175008 Gl

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
1 3.66660068 Hz

Signal Track
On Off

(Hz WUBH 300 kHz  Sweep 1.6¢

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR PN Center Freq
#Htten 30 dB 7.46 dB 14 C000088 GHe

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.3 TM1_DH5_Ch78

2.3.1 Pref

% Agilent R T |Freq/Channel

: R ferer 201 AR Tt N Center Freq
/ dBm #Atten 30 dB 21 dB > 45000000 GHe

StartFreq
247952650 GHz

Stop Freq
2.43047350 GHz

CF Step
94.70RRBEA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

W 100 kHz #UBH 300 kHz +Sneep 1 5

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.3.2 Puw

¥ Agilent R T |Freq/Channel

ferer 201 AR > M Center Freq
#Atten 30 dB 25 COAAR00 kN

Start Freq
OC Coupled | [ieRellll o me

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
i ‘I‘.-'I.r'.'_.l (n w
’l,lI'J”rTI i\ rlT‘ A A 2l 1 It i,
P ™ |||1ql1. W h.l‘I |'q-.,r .,|| ,!w., I'I.1i"I1'r"rI‘"L"u'HL.r“'r'I"HIﬂI 1h"l;i'u'||'ll.'r'u""".1‘, -’l".-‘ll"l..,ll !\I.]'lb'r"-1'|'"1"|JII'.ri"l.ﬁ.i”u“h"'.qr'll'lr y

Span 141

1 kHz #VEH 18 kHz  Sweep 130.z

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR PN Center Freq
#Atten 30 dB 4B L 0750800 M

Start Freq
OC Coupled | [ RsRel WA

Stop Freq
30.0000008 MHz

CF Step
298500800 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_llE:H E: I-E1 l.H:

opyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ARUTPO PV Center Freq
#Atten 30 dE 54.99 JdR | 16500000 GHo

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

- Agilent R T |Freg/Channel
Mkrl 2.325 425 5

Artan 20 dR . Center Freq

#Atten 30 dB 5495 JR > SoROBOB0 GHo

StartFreq
2.30000008 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

3 Agilent R T |Freq/Channel
Mkrl 2.45 5Hz

Artan 20 dR . Center Freq

#Atten 30 dB E4.91 dR 2 19075000 GHo

StartFreq
248350008 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
1 3.66660068 Hz

207y AP Anmtr Ao skl g s S e [N
Signal Track
On Off

kHz #UBH 300 kHz  Sweep 1.6t

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR " Whde  Center Freq
#Atten 30 dB ;.80 dB L1 Sa00800 CHa

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.4 TM2_2DH5_ChO

2.4.1 Pref

Freg/Channel

Mkrl 2.4682 1 5Hz
sftten 30 dB el Center Freq
— R 2. 0200008 GHz

StartFreq
248135808 GHz

Stop Freq
248264200 GHz

CF Step
128400868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\UBW 380 kHz
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.4.2 Puw

¥ Agilent R T |Freq/Channel

ferer 201 AR " M8 Center Freq
#Atten 30 dB AE 25 COAAR00 kN

Start Freq
OC Coupled | [ieRellll o me

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

1 udlll",ir.'ﬂh I.I 'l"'l.'] .
" /! hJL o |'||
by 4I"IL'1|"'#“'1'rl"Ir'f'.'14'“II||r"1‘“i1II""r'r'||"'»l'f“""1lI]f"lI'"f‘1\1..fl"|‘I'*"r1|.,."'"‘q1'h‘l'||'I'""-.r""l'J1"'JrI"H[|"J*"l""1||"J];]H-'yf‘ll"fllnlll'l""'

141 kHz

: Hz #MBW 18 kHz  Sweep 138.2 ms (16 5
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR " e Center Freq
#Atten 30 dB G427 dB L 0750800 M

Start Freq
OC Coupled | [ RsRel WA

Stop Freq
30.0000008 MHz

CF Step
5 e e e e B | -G o0aE0E MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

H 16 kHz #BW 36 kHz 3
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

- Agilent R T |Freg/Channel
Mkrl 2.5 5Hz

Artan 20 dR _ . Center Freq

#Atten 30 dB 55.11 4B | 16500800 CHa

StartFreq
30.0000008 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

rrrer 2 AR " Center Freq
#Htten 30 dB 53.55 dB > 35086008 Gl

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR :: M Center Freq
#Atten 30 dB 4 57 dR 2 19075000 GHo

StartFreq
248350008 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
53 Oy 0.00000000 Hz

£(F): '-'(’n'f-fli"Lwl.'“'-F.'ﬂi’rﬂmﬂ!r"ww'I-M*WWJMMWHMMW’WMMM.WM _
Signal Track
On Off

kHz #UBH 300 kHz  Sweep 1.6t
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

3 Agilent R T |Freq/Channel
Mkrl 25.451 8 G

Artan 20 dR . Center Freq

#Atten 30 dB 8.19 dBm [N

StartFreq
2.500000608 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24
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g@ RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255

2.5 TM2_2DH5_Ch39

2.5.1 Pref

% Agilent R

! dBm #Atten 38 dB

1

<@
L J__1.-1||—r.__1Ir_.-1—|||‘"—|||_"p-"|||_r-"1|r T-"'1a

Report No:
SYBH(Z-RF)023032014-2002

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

T |Freq/Channel

Center Freq
2.44100000 GHz

StartFreq
244635708 GHz

Stop Freq
2.44164300 GHz

CF Step
128.600888 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Page 82 of 124



g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.5.2 Puw

¥ Agilent R T |Freq/Channel

ferer 30 AR peaealidy  Center Freq
#Htten 30 dB 65.76 dB 25 COAAR00 kN

Start Freq
OC Coupled | [ieRellll o me

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track

. On Off
Iy L]I,-ﬂ o ]
qmv")lrJ'l A T | I ]
¥ ¥ M"'rLFHﬂH“'J 'F'I'r'l."l F""l"'r"l""l,-'l."l"!l' I|n"1 ,f‘-"“"i"l"nll'| 1'Fﬁ|,r"|"|‘rh|l1{1""‘.!""“‘”1 ||lrh.“"\ fr'."'ﬂll ',le_l I[Ll"“rlﬁ"ilﬂ- J.'.|.||_|'|I iy
¥ ' ) b Wl i WAL

: Hz #VBH 10 kHz  Sweep 130.2 ms (1€ 5
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 30 AR - M Center Freq
#Atten 30 dE G4.78 B L 0750800 M

Start Freq
OC Coupled | [ RsRel WA

Stop Freq
30.0000008 MHz

CF Step
e | 29 50eeE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

H 18 kHz #VBH 38 kHz )
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR M Center Freq
#Atten 30 dB 55.17 dB | 16500800 CHa

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR jposde  Center Freq
#Htten 30 dB 54,62 dB > 35086008 Gl

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR M Center Freq
#Atten 30 dE 5537 dB 5 49175000 Gl

StartFreq
248350008 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
53 FC 0.00000000 Hz

)
£(F): "v“"r'4.f'-"I'.w-4'wm"'H'n-u-J'r-w'w"pnh'wﬂmh‘.ﬂhm*ﬂwww-wwmﬁmm&hﬁ o

Signal Track
On Off

kHz #UBH 300 kHz  Sweep 1.6t
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

- Agilent R T |Freg/Channel
Mkl 2 | CenterFreq
#ftten 30 dB U8 | ch00006 Gl

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.6 TM2_2DH5_Ch78

2.6.1 Pref

- Agilent R T |Freg/Channel
Mkrl 2.480 152 1 GHz

mran 30 AR RPN Center Freq

#Atten 30 dB 1.15 dBm 5 13000000 Ghx

StartFreq
247935708 GHz

1

&
T e T T
R T T T ] T et S to p F re q

2.45064300 GHz

CF Step
128.600888 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 386 kHz #Syeen 1- 5 0
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\"’ RF Test Report of F255, HUAF255SPC
HuAwel FCC ID: QISF255 Security Level: Public

2.6.2 Puw

¥ Agilent R T |Freq/Channel

rrrer 2 AR iay M8 Center Freq
#Htten 30 dB 65.95 dB 29.C000600 ki

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

1 Signal Track
M On Off
it A

|I b it i
lﬂﬂ A n lﬂ il'l.“ |1 i l'||lI lrlr Hﬂ"‘ﬂlﬂl ||1]|||r"ﬁ1'l .-'-"lr '““ ,““'l ﬂ|'|||.-.|.|r.lllll ’.b['lf'w'lr"ﬁ'h '*-.lTr"l‘m"'l\'w'l.;,h,'|"|f

#\VBW 18 kHz  Sweep 130 5 (16 5 )
Cupyrlght 2000-2008 Agilent Technologies
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR M Center Freq
#Atten 30 dB B 15 0750000 M-

Start Freq
OC Coupled | [ RsRel WA

Stop Freq
30.0000008 MHz

CF Step
5 e e e e B | -G o0aE0E MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

H 18 kHz #VBH 38 kHz )
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

- Agilent R T |Freg/Channel
Mkrl 787.41 MHz

sActen 36 dB r =l Center Freq

— — 1.16580888 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR M Center Freq
#Atten 30 dB 55.17 dB > SCAR0B00 Gl

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665

Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 93 of 124
SYBH(Z-RF)023032014-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

- Agilent R T |Freg/Channel
Mkrl 2.4¢

Cleran 20 AR == " Center Freq

#Atten 30 dB 55.83 dB 5 49175000 Gl

StartFreq
248350008 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
| 0.00000000 Hz

£ 1"‘N'*f‘-"a‘wi"'"‘w"aW'*'rrw\'i-nﬂu'"*m#"J"‘HI'ﬂ*wd.ww,w'WWa#MMMfﬂMw«&? _
Signal Track
On Off

kHz #UBH 300 kHz  Sweep 1.6t
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR " gl Center Freq
#Atten 30 dE 7.76 dB 1 4CROB080 GHo

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.7 TM3_3DH5_Ch0

2.7.1 Pref

Freg/Channel
Mkrl 2.462 15: GHz

#Atten 30 dB | (.36 dBm Center Freq

— — 248200000 GHz

StartFreq
2.48136108 GHz

1

e Ty, Stop Freq
2. 48263908 GHz

CF Step
127.800868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 386 kHz #Syeen 1- 5 0
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.7.2 Puw

¥ Agilent R T |Freq/Channel

ferer 201 AR " M8 Center Freq
#Atten 30 dB AE 25 COAAR00 kN

Start Freq
OC Coupled | [ieRellll o me

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track

i 'H'h-h #"Ir'ifl I:In w

Tivjhrlhj"'ll rh’; r' I ) 1 .
el "n"'.rl by o l|'|| f"'""l.‘"'l“l' u1|| L"‘r""wl h\"-.,.lill'l"l' AR R "|i"""'l" JV"UMHl P ) F'l-.'u“njr -I‘n!." J I'J'J'l‘qﬂi_ﬁ-." ’l"i'lul,.,,rr i

: Hz #MBW 18 kHz  Sweep 158.2 ms (1€
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ARUTPO e Center Freq
#Atten 30 dB AE L 0750800 M

Start Freq
OC Coupled | [ RsRel WA

Stop Freq
30.0000008 MHz

CF Step
s B B B B | <G S0000E MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

H 18 kHz #VBH 38 kHz )
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

- Agilent R T |Freg/Channel
Mkrl 1.751 55 GHz

Cren 30 AR Eewprtel  Center Freq

#Atten 30 dB 53.14 dBm | 1A506600 Ghx

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR " N Center Freq
#Atten 30 dE 5506 dB > SCAR0B00 Gl

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR pRR e Conter Freq
#Atten 30 dE 4 56 dR 2 19075000 GHo

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

(Hz WUBH 300 kHz  Sweep 1.6¢
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 30 AR O  Center Freq
#Atten 30 dB AE L1 Sa00800 CHa

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.8 TM3_3DH5_Ch39

2.8.1 Pref

3 Agilent R T |Freq/Channel
Mkrl 2.441 158 4 GHz

Artan 20 dR 031 AR Center Freq

#Atten 30 dB 0.31 dBm SSpth AR

StartFreq
244636000 GHz

1

_r______A_ﬂ_-.-.-wrf.~.-.--r"-"'"-"’-'T"'f.'-'W'-‘-'uqﬁ'l'fﬁ_.__h____ Stop Freq
) 2.44164888 GHz

CF Step
128.000868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

St
#VEH 3808 kHz #Sweep 1
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

2.8.2 Puw
¥ Agilent R T |Freq/Channel

ferer 30 AR M Center Freq
#Atten 30 dE 20 CROB000 KH

Start Freq
OC Coupled | [ieRellll o me

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
. ' On Off

LY ] Y Ml A ’ \
e I 1._.,.4-1[.;-; LI 'MH}- l,l.,||“"-'-"'f"'lr"[I'L"I,"'h||'|'L-lid'|I|"r'a']'r]"'l"'i"u'L-lrl".Jr|.l“"'F'"1-‘"'-'I'J1"ri"r1'JI]u‘H"'"-]'!.‘.J'u'I'JI]I'ILH"“'."\"'I‘

Span 141 kHz

1 kHz #VEH 18 kHz  Sweep 130.z
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR e Center Freq
#Atten 30 dE dB 15 8756008 Miz

Start Freq
OC Coupled | [ RsRel WA

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#UBW 30 kHz  Sweep 2
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

Arren 20 AR yprsl Center Freq
#Htten 30 dB 0E.34 dB | 16566008 Gl

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR M Center Freq
#Atten 30 dB o AE > SCAR0B00 Gl

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

3 Agilent R T |Freq/Channel
Mkrl 2.45 5Hz

Artan 20 dR . Center Freq

#Atten 30 dB E4.76 dR 2 19075000 GHo

StartFreq
248350008 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
53 FC 0.00000000 Hz

)
£l '“""l"IT"h“ﬁr"'l'H"J’"h*f'n'!""'|'l.rN11"""-.’"P-"Mn‘..l-l'n“j)hrhﬁum'Fp;.w‘pl.WﬂrﬁlﬂJﬁ.‘JﬂH&ﬁM’ﬂhﬁ,ﬁpﬂ“ﬂ _

Signal Track
On Off

kHz #UBH 300 kHz  Sweep 1.6t
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g'é RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

% Agilent R T |Freq/Channel

v 20 AR " ppeAghdl  Center Freq
#Atten 30 dE /.66 dB 145086008 Gl

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24

Copyright 2000-2008 Agilent Technologies
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2.9 TM3_3DH5_Ch78

2.9.1 Pref

- Agilent R T |Freg/Channel
Mirl 2.48@ 1

sftten 30 dB r M Center Freq

— | 2.1 3000000 GHz

StartFreq
247936108 GHz

o ——

1
_____._1.,—.,,._..f1.'.-.r'*lT'"n'F"11"-'f."r'r-.r"r?'ﬁr-..h_'_________ Sto p Fre q

2.48063908 GHz

CF Step
127.800868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#VEH 3808 kHz #Sweep 1

Copyright 2000-2008 Agilent Technologies
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2.9.2 Puw

¥ Agilent R T |Freq/Channel

ferer 30 AR M Center Freq
#Atten 30 dE 26 CA08008 K

Start Freq
OC Coupled | [ieRellll o me

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
I||"h-| Hnl"'l,ﬁ,..- i JT"'I}JTLP'L Jf.__“ h l-I, - I.I' |Ir I\L . I:I M w
K A Vo '|J114'r'" 'II'''lfH.\‘.4l,IJ.-'-'''l|r|‘]'r.-.-1''.‘v-'F"‘l1''L",'1"I''‘-|.‘|‘'|-‘'IIr',''J'|'..,.-lll1I'IIIJ|,-J""|in|r'|"''Il|'lJ''|'1'''IIlI,|''',,J"'''-J'..|r\'|I[l'"|,"Ir-J’n.‘;‘p-\.""ﬂ'u'lut

Span 141 k

1 kHz #VEH 18 kHz  Sweep 130.z
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% Agilent R T |Freq/Channel

ferer 30 AR WAl  Center Freq
#Atten 30 dB 54.54 dB L 0750800 M

Start Freq
OC Coupled | [ RsRel WA

Stop Freq
30.0000008 MHz

CF Step
e B e B B e E—— .G OOAGOE MHZ
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

H 16 kHz #BW 36 kHz 3
Copyright 2000-2008 Agilent Technologies
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% Agilent R T |Freq/Channel

ferer 201 AR ' M Center Freq
#Atten 30 dE B5.33 dB | 16500800 CHa

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3
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- Agilent R T |Freg/Channel
Mkrl 2,38

Artan 20 dR . Center Freq

#Atten 30 dB 55.12 dB > SCAR0B00 Gl

StartFreq
2.30000008 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665
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3 Agilent R T |Freq/Channel
Mkrl 2.493 161 G

Artan 20 dR . Center Freq

#Atten 30 dB E4.91 dR 2 19075000 GHo

StartFreq
248350008 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
1 3.66660068 Hz

£ Mgyt Fhﬁ'HWMPWWW‘MMM&MHMFMMMWJ A\.q\ﬂ‘w\. e -
Signal Track
On Off

kHz #UBH 300 kHz  Sweep 1.6t
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% Agilent R T |Freq/Channel

ferer 201 AR " N Center Freq
#Atten 30 dE 758 dB 1 4CROB080 GHo

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24
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Appendix H: Radiated Emissions in
the Restricted Bands
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Part 1: Testing Range of “30 MHz to 1 GHz”

Note 1:  The test results and plot for testing range of “30 MHz to 1 GHz” showed as below is the WORST
case for all Test Modes and Channels. This range will not be presented for each Test Mode and
each Channel.

Note 2: The emissions in this range are mainly from the Platform Device (Notepad PC and its ancillary
components).

Level [dBuV/m]
80
70
60
r
50 ] |
40 -
/\ ‘/\>\ / |
30 ”// T A "/\\ "J‘f\ ’é( 4 X“\VF\ L,
20 : V . E v ~ J"A‘N”"‘J/\f:\,‘\ N ,J:«,")AZZ““‘V-W e V\,/‘J)A(m L L o L b MMWWM
10
0 30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [HZ]
Frequency Level Transd Limit Margin | Height | Azimuth Plarization
MHz dBuv/m dB dBuVv/m dB cm deg
38.520000 32.30 14.8 40.0 7.7 100.0 82.00 VERTICAL
55.080000 27.70 14.4 40.0 12.3 100.0 112.00 VERTICAL
65.700000 28.90 11.5 40.0 11.1 100.0 108.00 VERTICAL
176.520000 20.20 111 43.5 23.3 100.0 176.00 VERTICAL
233.040000 22.10 13.5 46.0 23.9 112.0 0.00 HORIZONTAL
809.040000 31.60 23.7 46.0 14.4 123.0 321.00 VERTICAL
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Part 2: Testing Range of “18 GHz to 26.5 GHz”

Note: No peak found in pre- test.

Level [dBuV/m]
80

70

60

50

40
[ T I T PR TY | Mot MMWWWW“WWWWMWWWWMM

)
AR AS i
30

20

10

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
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Security Level: Public

Part 3: Testing Range of “2.3GHz to 2.5GHz”

Note 1:

Note 2:

Note 3:

3

Average Limit (54 dBuVv/m).

Test Mode:

3.1 Channel 0

The peak spike exceeds the limit line is EUT’s operating frequency.

The testing range of “2.3 GHz to 2.5 GHz” is for checking radiated emissions located in
restricted bands near the EUT operating bands.
Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuV/m) and

Level [dBuV/m]

120
i
100 /\
80 |
60 | SPTIPU YRR RIAVEY § W I VORI YR Y ST Y VR L e X \\ WA RGN % AP
~ __J\
+ +
40
20
% 236 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 59.80 34.7 74.0 14.2 165.0 122.00 VERTICAL
2483.500000 59.40 35.0 74.0 14.6 100.0 19.00 VERTICAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth o
Polarization
MHz dBuVv/m dB dBuv/m dB cm deg
2390.000000 46.70 34.7 54.0 7.3 141.0 217.00 VERTICAL
2483.500000 46.60 35.0 54.0 7.4 120.0 328.00 HORIZONTAL
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3.2 Channel 78

Level [dBuV/m]

120

100

80

60 ity st e eV Aot A A AN A g WAL b AR Ao bt b LAy
¥ ¥
40
20
% 236 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 55.90 34.7 74.0 18.1 191.0 311.00 VERTICAL
2483.500000 55.30 35.0 74.0 18.7 157.0 13.00 VERTICAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 43.60 34.7 54.0 104 193.0 360.00 VERTICAL
2483.500000 43.50 35.0 54.0 10.5 180.0 106.00 VERTICAL

Report No:

SYBH(Z-RF)023032014-2002

Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Page 121 of 124




gré RF Test Report of F255, HUAF255SPC
Huawel FCC ID: QISF255 Security Level: Public

Part 4: Testing Range of “1 GHz to 18 GHz”

Note 1:  The test results and plot for testing range of “1 GHz to 18 GHz” showed as below is the WORST
case for all Test Modes and Channels. This range will not be presented for each Test Mode and
each Channel.

Note 2:  The testing range of “1 GHz to 18 GHz” is for checking radiated emissions located in restricted
bands faraway from the EUT operating bands.

Note 3: Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuV/m) and
Average Limit (54 dBpV/m).

Level [dBuV/m]
80
70
60
" e
e " ”"’)*‘i%«w A gy bt
s Ly, o AR e
40 b T
ISV i oA e
30 M/\f TN e T
‘,J/\_,‘/‘
20
10
0 1G 2 3G 4G ~ 5G 6G 8 10G 18
Frequency [HZ]
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Appendix I: AC Power Line
Conducted Emissions
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Level in dBuV

90

807

707

20T

10[

Channel 39

150k 300 400 500 800 1M 2M  3M 4M 5M 6 8 10M 20M  30M
Freauencv in Hz
MEASUREMENT RESULT: QP Detector
Frequency Level : Transducer Margin Limit
MHz dBuv Hine dB dB dBpv PE
0.337388 50.5 L1 9.7 8.8 59.3 FLO
0.705202 50.3 N 9.7 5.7 56 FLO
1.29342 46.2 N 9.7 9.8 56 FLO
1.738346 45.9 N 9.7 10.1 56 FLO
2.28069 45.6 N 9.7 104 56 FLO
3.136102 43.4 N 9.7 12.6 56 FLO
MEASUREMENT RESULT: AV Detector
Frequency Level : Transducer Margin Limit
Line PE
MHz dBuv dB dB dBpv
0.339192 45.6 N 9.7 3.6 49.2 FLO
0.700162 42 N 9.7 4 46 FLO
1.290551 38.1 N 9.7 7.9 46 FLO
1.722619 37 N 9.7 9 46 FLO
2.270956 375 N 9.7 8.5 46 FLO
2.914039 36.1 N 9.7 9.9 46 FLO
END
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